Qe TP -5
ROTATING AIR CYLINDER

HOSCH
HOSCHB

ENiNGREAE
INSTRUCTION MANUAL

A EE A IMPORTANT

AREUREHBAZ & K <M, ABE+PIBfR /e Be sure to read this instruction manual

FCCORIEFB LTS, thoroughly before operating the rotating
COIUSHIBBEAICIRE L, ROMES  FINder " L wh
PED OB, COHBEEH UNIBBIC oo ok this roduct o o

ownership of this product is transferred,
submit this manual to the new owner.

=T RRICERL
HOWA MACHINERY, LTD.

FELTIIZSH,



...................................................... 1
|§@ICD(/\_C@’( VD AA =G| 1
.................................................. 2
1. BECFE
1 FETBIRIR  cvcvrverrre e 4
1D RBYSEVED)) - o oovv oo 4
R - AR T T T 6
3. BYITSE
B VYIS PE T e 8
32 ODRITFIUTOWR oo 9
B33 EUTT cEDLEED oo 10
B4 B - 11
35 EHEZEE, - v v ov e 11
36 ARO=73BH] oo 12
BT EMIBEE - 12
4. RT - RIR
A1 EBIHOEIRE o 12
AD DR« JS— W L o 12

BEE{%EE .................................................... 15



(X8I

1. COEMEGBPEL, HOSCH 2, HOSCHB OE T 77— VS DRERIC DN TERBLTNET,

2. CoOEERY VS EEARVEIESRIC, MIFCOIERGRBEZRGL, BT - & - RIR - RIICDONTH
DICEBR UL ETTERLES DR ORMBENLET,

3. CORRGBPEEDELHBRZTSBRNEE, FEEOEADDAZESTANCERSBEOEBOWRICHE U DL
BNHDIET,

4. COBRBFRPEEEICFTICES, MRUBRNLDICKUICRELTIZS),

5. COEMGRIEE L, CORKRBENNRET DIREICDONTOBNENHERI FEARBENLET,

FECOBREKRIASZIMR UICESBRENBREFBRUTIESN),

SFNTERAST WHSERE CEEREII-T #5F—A

T452-8601 ZEREBEEDETO 1900 Bl 1
TEL (052 408-1254
FAX (052)409-3766

6. COENGRIAE SI BRI TENM TNET, RRBLUICKDHERIMU IO TRDODCENTEET,
E 7B 1MPa=10.197kef/cm?
LD IN-m=0.10197kef-m

ZEICDNWTDA Y I AA=I3Y
CORBERZRICCHEALCVEELEDICHBEESEES, R2EEYYRILERICRBLTHOET, 25
SFEERGFH, +DICERLTIEEL,

CORRGRIBOEE Xy - YELDRSBRUTNEELEDIC, BEYYRILERDESICENDFTHO

<3,
COETR RRNEE-CBSC, EEE U BHCE3RBMIELTE BT ENE
A BI8| menzsmEs=lzs.
CNADEEA vy -k, BREBRETBOCELETNEESENSHEEISZN
=4,

[}

2 CORNSE, BRNESLSIERSEIC, EEEUBRICEDTEMNIBESINDBEEZRL
(] F9,
CNENESAYyE—IICIE, BIEELQEITIDICELZTNEIETSENFHEELSEN
=

= CORMIE, BRWNZEROIZIREIC, BRST HOREIZ BIEBEORIENBESINDIARE
A;Elu\ ZamLET,

SHE, HOWIDRENCHITDEE - IBF - RIR - RIFDINTORIERZFRIDICEE TSI A, ZDIED,

COEKERIASICHHE SN TN DESE, ZEDINTZBRELUICEDTIEIHD FE A,

FE, ITERNCTEIRITUTRNWTIZENCEJBBH TS H Y, COBKGRBSICINTESII TSI EA.

COEMGRBAZEIC TTEDI) EENTRVRD, ITERlV ) EBATES, BL, CORKRIBEICENMN
TV ZEEr « 1BIF - Ri% - RTZ1TD1HE, ZECNIIMBRERE, INTEDDEETHREARENET.

AE




ZEDIZHIC

CERDRICHEICEI > TRWTWVEEERZNCE, FoTCNEEELNCELZFEHTNET, MIFRHZHIZS
LYo

w“ | (REYRIOEGDIE, ZESEOHBEZELIEDTIENITEL,
?\ IRIB LD —ONRE LR T,

5| [REVFLEEDRE, GBRAOREERT->TREEE,
?\ BEULZD—-DODREUBIRTY,

g& 2EY RILEEDE, LY RILAN-OBICEO—EEANT
Evay=YAIAN
EERICESATNEBIRTI,

B, REEFICEITDIOECITDCLE,
BB UIZD— DD RE LR T Y,

-f{
w | |[IBEdE, Z|EEHE—EICERDTE,
?\ PEUZD—ODREUBIETYT,

AES
g&. Oy ) Y ORYT - miE - RIOBICIS, BREDDICE,
EEDICESAINEBIRTY,

@E> ) I OHRBICIENN-E[”ITDE,
DEMICEZAFINBIRTY.,

Q&> YV IDEHTUZES, BiGD'REXLEBIRTT,

ERQERHIL, Q&Y YIRKUF vy IDRSEROEHD
SHRATRAEITDICE,
W8, KIS DRRERRDET,

R
57 2V RILEEDE, ZEY RILAN—EBNTIIRESE,
-f{

| |[BLEOILEDLTEEESZEINCE,
?\ g, J\NE=ORREZENFET,




Dk
Of

D

RS II7N)L - ORI IBRERICTT S T &
IBEDHNT FILOETFSRENE, ML SOEH, ML SOBIBICKD
56, D—DDOREDHEET DRENNDBOET.
NIV EOYA ZERIT FILDERRICH LE T,

ML X M10 M12 M16
I ~ILD  (N-m) 579 101 161

ERAZSEDEF v v IDERICENHEDICE,

ErEUBEY Y VS DRSERENZBZ TIFES5E),
BABEDZENZDEDEREY VY, FEEF vy INRIETDHZN
NHDET.

D

OROFVT0v RIE, RUBICESHZEHRL, BER LD
THET T &
RUMESEF vy IDY3—RARO—=DMRRD, T—DORBDER
RERBDET,
BER 0 21U —RY | 1344 BEREFAL TS,
DROFVIOY KOG RO ERRICELET,

LA X M12 M16 M20 M24 M27
I ~ILD  (N-m) 25 61 117 209 285

K

BREHREBS 1 VICET 1 LY EABCE,
DY) Y IRICEMMBEATDE, BNESORRERDET.,

SumUATDT 1 VY ZEDHHES 1 VICHAATLIZS),

K

EIEERICEBBZEHIGI DL,
BEICEBSNEZR ZERLRENE, BYESDRAETDET,
ISO VG32 8EDBBMESHE LT,

ARGESTINTOERBFEFNIENIEIX LTSN,
SNITEDMRDOINDEIGRZRNTHEETIFHRIC DT, ZOEZE
BUDRET., FLESHIZEOMIESRZMRUVRNERD, INTOR
SEFEERRDICIRDE T,

Q%> V5O, BRALDE, RON)VREERITDITE,
FEBSLUTCOEGRYYVIEELLD, BEVNCHEDIDIRENID
DFET,




1. BECFY

1.1 EERD

HO5CH/HO5CHB Qg TP —') Y FIIRDKX DICHESNF T,
HOS5CH

— 91X 100150 - 175 - 200 - 250 - 300

A Ul AN

B| - ELLAIE

1.2 BacfFa

HOS5CH/HO5CHB FE@gz TP —) VAL, REL DT TIYUVE, ER LY, T4 EJE2—HKDERS
NTRV, T+ RAFJE2A—IDSHESNEEIEICIO>TIYI VIREZEZ FUDE@HERICHRELE T, 2L
TERFYOBRICHITIEQUBICIRIFYIOY FEEHRIDEICKD, COMPHRDIAEZEF v v IICK
Z, by TY3-—0REAED-DDIBEEITNET,

T4 RARUE2-FEL, YUIFEEBICOERIDT AU E2 I Y9I RE, @EULSNT X RJED
—SINDIVITNEEOTRY, ZORENSKNIEERIGNT U Y ITDBEEBBICHEONLE, HERN— LD
SHBEENE I,

COLXDICHRN— EOSHRSNDEINDEE, EDDIND O TNDR—FDSED—FIDR— bN\RZIE T DE
SJDEDEHZEIRBEETATRD, IRRICEHNMMNECOER, VIV YTDBEEERHD ETUEICTS
DTCEET,

HO5CHB W@ TP —Y ) VS FELERAZRNE L TNEINDS, OEPICEERMRICEIORETE, RNEED
DRXETROPALESNE T, BRI, YIS ECEICOERI DT ARIE2A—F Y v T ~OPICHAFN
TNEINS, HERM—EDoDRNICHDDDER<REZRITIDCENTEFT,



HOSCH

Ve
EX Y
Oy BAN=
F42RUL2-INDIVY o
T4ARJEQA-FYvT
T S mm—
TR~ a1
HS— {ﬁj
HO5CHB 72
HIN—
IVEFryT SN
A PRy
UL Dy Ko
JULTY— k
2TUYT g
FyONNILTNT— Kfr
F42ARUE2-INDYVY
TAARUE2-SIv Tk W; l
MEETEE
[ a—— o] A=
\|;:E —
’,:—‘
D 2 |
- SEEts

| 7] =
TYRAN- | \ﬁ 2
\_l
! |l

woEpei-~/
R —




2. Tk

- i
miES HO5CH
I5H 100 150 175 200 250 300
, BRI cm?| 770 | 1750 | 2387 | 3110 | 4860 | 7019
2 VI
S8l cm?| 730 | 1700 | 2317 | 3014 | 4734 | 6893
EXRYZE0-D mm 15 20 25 35
ReEMROIRH r/min [ 6500 | 5500 4500 3500
=eERED MPa 08
BIEE-—XYVE E1 kg -m?| 0010 | 0040 | 0.055 | 0.090 022 0.53
B £ ke 44 89 104 145 255 38
ERRRE L/s 040 0.55
F 1 COEBED 4 BN GD? ICHRELET.
miES HO5CH
505 100 150 175 200 250 300
A AE 100 150 175 200 250 300
B 130 186 210 234 290 340
C 105 160 160 160 160 235
D 80 130 130 130 130 200
E h7 65 110 110 110 110 165
F 224 25 30 35 40 40
G Max. 32 34 34 54 59 69
Min. 17 19 19 34 34 34
H 7 9 9 9 9 9
J 80 88 88 o8 118 138
K 102 102 102 102 125 120
L M10X15 | M1OX15 | M1OX15 | M1OX15 | M12X175| M16X2
e 17 17 17 19 23 27
M1 MI2X175| M16X2 | MI6X2 | M2OX25 | M24X3 | M27X3
M2 25 38 38 52 55 55
M4 19 22 26 32 36 36
M5 9 12 15 18 18 18
N 1/4 1/4 1/4 1/4 3/8 3/8
P 42 42 42 42 48 43
Q 20 20 20 20 28 28
T 60 60 60 60 60 60
U 15 15 15 15 20 20
M1
T Juaoa Q)
M5
M2
6-L




FRES HO5CHB
IE]= 100 | 150 | 175 | 200 250 300
B 2
2w A om?| 770 | 1750|2387 | 3110 | 4860 | 7019
318l cm?| 730 | 1700|2317 | 3014 | 4734 | 6893
EXFYZF0-D mm 15 20 25 35
s RA0m r/min | 6500 | 5500 4500 3500
BHEE—XY E1 ke -m2| 0013 | 0043 | 0058 | 0093 | 022 | 053
B &8 ke| 63 106 | 121 | 162 | 284 | 409
ZRIFRE L/s 0.40 055
F 1 CORIED 4 8D GD*ICHEELET,
HRES HO5CHB
ns 100 150 175 200 250 300
A AR 100 150 175 200 250 300
B 130 186 210 234 290 340
C 105 160 160 160 160 235
D 80 130 130 130 130 200
E h7 65 110 110 110 110 165
F 224 25 30 35 40 40
G Max. 32 34 34 54 59 69
Min. 17 19 19 34 34 34
H 4 9 9 9 9 9
J 80 88 88 98 118 138
K 137 133 133 133 159 120
L M10X15 | M1OX15 | M1OX15 | M1OX15 | M12X175| M16X2
FS 17 17 17 19 23 27
M M12X175| M16X2 M16X2 | M2OX25 | M24X3 M27X3
M2 25 38 38 52 55 55
M4 19 22 26 32 36 36
M5 9 12 15 18 18 18
N 1/4 1/4 1/4 1/4 3/8 3/8
P 77 73 73 73 82 77
Q 20 20 20 20 28 28
T 595 595 595 595 60 60
U 15 15 15 15 20 20
7 BYE
o ] AR <<: | w o oo g@
[ 5 M5
] fk M2
P H
K J G 6L
_7_




3. BSI75%A

@Y VI ZERNITDREY FILERDIIRE, RIBH—DSNTRSFTFELRITHDIDHRETIND, &
ERRNBERE—FIE UTIRLETET,

31 YUVIPEFTH
B8R V5 ORI MIBRIERAKE DTS5, BEDHDONE, BA/LEZER U TROBTNERDEE A,

@&y VYICIE, REY RILOEE, FIE, RIICKDEENDRBIOY U YFEALNODIINS, NICHH
ABBDLOTDBBIMER SICY) Y PH T EHRFATIMNENHDIT,

“lg‘gg YIS PEITHG, BRNBEUC YODEND 0005mm MFERDEDICIEY RIL
CEHTTLEEL, RNOAZNERBOBRRICEVET,
*72, RUBOEIEBIETIED, Ty RO 1ERF TS0,

QY ) Y SRTIFEBDRNZBETESDLDIC, Q&Y YFBNITRC YOBOTEREL F7 TRIFLTL
1z,

I, @&V IIYIDARDDENWNIBEICHEELTHOFIIND, CNEESDBRNKDIYIIIPITIDINDS
VRCBABDERZIL > TIIZSUN,

0.005UF -4 SSFPHTE
l Ly 202

/]

C ,,,,,,,,,,,

0.00 5T/ [ :

qp /]
E% 28V B

nE FT




32 JDROFVJOv R

Q&Y ) YIDEHEIIRIFYITOY FEN LU TF vy DICIEASN, MOBRAED - DIREZTNE T,
IRDFVI0OY FZ2ER RVICHED UHRLRAATHS, @Y YSTERYT, ZOBTF vy DZEUTITE
ED

JIRDFVIT0Y RERAED (EXFYVEBXESERZESEND) [C+HDMASNDIBENMNETT,

%% IRDFVIT0Y R, ERRYEDRDFVITOY FORUEBZE+DRIELICE, IRDF
VJ0v FORUBICESHZZED, BIES VD THTGITET,

BEH  RU—IRY R 1344 BEREFEAR LTI IZS),

IRDFVT0v RO T LD ERRICRLUET,

ML X M12 M16 M20 M24 M27
Mg =LY (N-m) 25 61 117 209 285

IRDFVIT0Y FICEOERY ) VS EDRBEEMTAICL Y F ISy FEERITTRE, TNZRBLTER YO
v FICHTITED,

L‘liiijl @Y YF0ENIEDIE, ER YOy RICRIELYFISY RMCRSFERTTITST

<, YUYIRT-—BRZEELCIRIFVIDY REMYTDE, MidFhnic
DICABDEREBIST D ENDDET,

JIROFVI0v FOER ROy RICXT BEGITEHORNEIRIF VIO FOBEDIERZRHIZHIC
0.020mmTIRMARE LT IZSU),

Al
' )

N/

F2, IROFVTOY FOBEICKDIEROIREZHIET DIEHICIE, REY RILOTF v v JEFITERA<ICH
ROKXDIINS—ZBHITDEBRTI,

2EY EL
] “ JR0F 50y K
EEDNE & Py
L EX~>Oy Rk c
d LYFISy k E
o ra I 1
-1 S

JIRDOFYJ0v R

ANF



3.3 BT - @D 1EH

QY ) VI ZEYIT D ETRUSCER, @Y VY TRIEENDMNINDSBENLDICTDTETT,

4‘15\ii B&EIP—YVHE, BETEGIEBEANT UV IDERDOEDICT + A UE1—FIC
D0 R ILODECET,

CORIDICES>TELRHESIREDIC, BEMICBEERNED, T+ALJE1—S

ERRO—HABELENTRE, B Y YIRRCERZODNND, SEORIOER

ICBO0ZET.

TINS, BEMICEILFYTIA—2EERL, T« 2RUE21—90E0 LHICIEET

DESBRBOBHBD 2 —IERNTI S,

Q&) VSRS TIFORNE, YU YSIHRETO0015mm TIR MTFELTIIZE0,

A

Qx> ) VS DEU TRV S STERICHET T TIZE0,
ML DY A XEMIT RIVDETRICHLET,

Dl
i

ML X M10 MA12 M16
Mg =LY (N-m) 579 101 161
0. O15MF




34 BE

@&V VIDT« ARIE2—FECIE, Rel/4 E2E Re3/8 DESKEMIMGM— RN 2 vPRE, YUVISH
DIC M5 DEFRN— DY 1 s DET,

BISR— RSB E, IRKRICRIEIDRNDICITTID, EBZEIDIRREICK > TIIBDRA UIZKBEHSS
B53BENHVTINSKDNDNBNREEREFSBENBAZTERE L TRNTIZS0),

ZRERBR— ~DIAELICE, ZOR—HCEIZEHIGUZESICFEIT D0 Y FOFIENKRENTZIBNL THD X
ED

8R4 | |ZREOBE, BEAOIIZZEICERFENTASHOTIZSN. BERICIINAD
E, OBV VIRNEIORREBRDET, FiE, Oy VIDOHUREERFEIDCHIC,
HNF S umIUTDD 1 LI EZEDHIES 1 VICHHAATLIES)N,
35 EiEZER

EX LY ENERRETHFASEDCE+DRBEERF DIV IV v ERERRIUEIBE MBI ZMEHENTE

BINEEOFEA,
YBBES RO BT HEEIMTOEN TS,
Q Mgmgﬁf#%@% ........................................................................... (L/m|n> [ANR]
a EZ I\\J" ?I?’gl:g‘g’é%ﬁi%%% ................................................... (L) [ANR]
t o THA DILEA L (D—D OIS & DM LETORED - (min)
a . j_‘-\,r 2 '\ IJ l:‘:]__&@'f_‘:ﬁ’ifﬁn% ...................................................... (L/m|n> [ANR]
P i BEZDE I e veveereeneen e e - (MP2)
N BBICERETEY Y S0M
D1 BEADES OBBEADES
Q>%+aﬂ0 Q>Nx€+a+w)

(BEHD HOSCH200 Fe= 1 &8f8R 3 2%5
THRERNS
SIISE®E 3014 cm? 2rO=2- 20 mm (=2cm)
BRSEEE 3110 cm? ERRERE 0.4 L/sec [ANR]
P=0O5MPa t=2mn&d3d
0.5+0.1013 1

a=(301 4x2+311.0x2) X W X W =73 (L) [ANR]

a=04x60=240 (L/min) [ANR]
@51EN)

Q= % +24.0+10=37.7 (L/min) [ANR]

Q&I P—Y I VFICRNT, EREEIISUEDRETER Y EFASBILIT TR, XPUYITDBENERE
BOREINDDHVFT, FRTEUICHESNCEIZAVARNE, SEOERZRELURBOFHZES LEDHD
BREBLDCEN BV T,

IP=D4)IIDDBELES umIUT, EEBREISO VG32 I8HDENZECREAIESL),

HESEhiE HIOZ—R=/)\=NIFZ1IL32 4 VPEY FILT RO32
E—-EILDTE (51 ) YIIWTISIRAAIL32
ITyVslLyy 32

—11—



3.6 R +~O—23Rl

FryvIODTSYI P -O—DHO&EYI VIO O-DXDERNES, FryIDTISYIvA 0D
CENECOEHRY I VIDRAFO—DZRHITIHENDHDET,
ERECHBZ > TCRIBRICRBEE SN,

3.7 &
@ BDLEHICSEUT FRIL FOEATUVSNDRIE LT IEE0N,
@ ZEZED 01~02MPa TY U VS DEMFZEDNDIFBCEBNRNDMERLE T, Z0DE, RRICESEA

ENFTLERSE, SEBOIP—RNOEEDNRNDEANET,
@ REY FILZE 200~300r/min TO#IrcSE, SEORFOESICTERUBASHERICOEGHEZ EFSETET,

gg%% AEY RIVOEPRE, QESHICRIRICEZONTIZED, QESBICRNEZD UK DIC+D
EFRLUTLIES,

4, (RS - RIR

41 EEBOmR

RPYVITDBAEEBEEREERICEASERESBICL >TITONIIND, IWITUT—SDBAEEIP —
T4 VY DBRRRECEBITERLUTIESN,
WITVT—=HETTP =0 4 VY DRUETFTEIC DN TIEA —DDEURERBAEICHK > T IZS0 N,

42 D - IN=YUR
@EYUYSE, EULKRETTES CEDICEBBZRASEEEZSEEALTING, SNHTRNERER

DTENTEFT, LHL, EUASHDRERTHIENDE UILHBEICE, DU TUEICH UTEGRZRIR LIRS
NN EL A,

‘liiijlllﬁyuyﬁwy—w@%&%%éﬁzF)Wﬁ@§25ﬁﬁﬁﬁtﬂﬁiﬁﬁﬁﬁﬁb,y

—IVDEFEDOERDIEEN HDIBEIRH L TIIZE0),

WIS REDENDRE

HOS5CHB FRE LEA T DIZED, DEEORIICROFIETY ) Y HREBDEADZERNTIIZESUN,
@ HIEITDEIENERNTIRND SV VI EEFSETET,

@ T30 (A ZHUTRBICHASNEEDERSET.



w3 VS RIEE DD
@ BNIRILEZEHRLTOY RAON= (B) ZYU VS (C) o/ LET,
@ ERFY (D) ZREHELET,

T4 ARJE2 - DR

T4 RARUE2-FENSE, YU IIREEEENANONT CEBREHAT CEETEEIN, FRORICEIMN T
VINEDENDZIRN T IZSN,

@ BYIRILEEARLTCT « AU E2 =9 Py YT (E) 2YUVE (C) N53IEREFT,

@ BfYIMILEEHRUTIY FAN= (F) ZHLET,

@ #itHEm (G) ZHRLET,

@ T—URSZEFEABLT, TAARJE2A-INDIVT (H) 2RPUVT (7), (8) EHICHKRESELIT,

WF TV DINIVT DD

@ BYOMILEEHRLUTAON= (1) Z, BESTTHLET,

@ IVEFryT (J) ZBLT RGBOIVEFrvT (K) ZBLELET,

@ FTyD/NVIMRT— (L) ZBLT, TVRFryT (J) EFTyD/NVIMRT— (L) EZBLELIET,
@ #itodEw (M) 2L TNILT (ND) &, FTyD/NVIMT— (L) PE31REET,

WA ITFOTER
BERICE, TIMMUBLRNLDICTIRUT, JU—RE+DERUBHSHEMITZEIT > TIES),
HOS5CH #




HO5CHB

******* S | [ B
— )i | ETHE—
,7,7:::::: 5 —
’T
S T
| ; ; il i
IL L H = {}
//
G IACAVINFE S
HO5CH - HO5CHB
&ES BB B 100 150 175 200 250 300 | @&
1 | PNY /\yFxY PNY-224| PNY-25 | PNY-30 | PNY-35 PNY-40 1
2 [ouyy P14 P15 P20 P25 1
3 [ouyy G30 G35 G45 1
4 |OUvy P90 P140 P160 P185 P235 P285 1
< AS568 | AS568 | AS568 | AS568
5 |oUvs G95 G145 165 169 177 s 1
6 [ouvy S11.2 (NOK) S15 (NOK) 2
7 | R=WARPUVT 60/22 LLU 6005UU P6 1
8 [m—rRPUYT 6004UU P6 6005UU P6 1
9 [ouvy P7 P9 2 X
10 |[OUYY P18 P21 3 X
11 |[oUvsy S12 (NOK) S14 (NOK) 2 X
12 |OUVT S20 (NOK) S22 (NOK) 2 X

~or
H
-

, XEIDBRGIE HOSCHB AICDMER L TINET,




E R &L

FOTIFHEBY, BASNTNDERFHICRH > TRESNIZEDNT, MRERKV /TR LETER
BBASNC EZRELVNE LE T,

FTDEIF, ITBATDEIFIRESINITEZIERAVNDEDT, TODENRMRUTHMRRBKRO /2L
(FICREBENDDEHIRT LERGRE, TOEDNDBHEET, BEREULIERBENCZLET, BIERDENIC
DT, ZNHFTD EDRIDERICXT T DE—DREERDEDNE LE T,

FOER, CNICRESNDINDITITEIHDE AN, HIBHEOHRMEICET IR, KEDBNEZIIA
RICRAT DRI, B ULIIFHREIC T IRILB EXRRIEREUSNDEDIL, BRDRIETHS D ERT
DRFATHSEDE, BASDIRIEENZLEEA, FTOEL, NWHSDIEENIRSE, HHEE LU (IREEN
BIRER, HIAVIREHRRE UK BIHROEAICER I DIREEIZEEAICOUTIE, BTASEESRE
NWEDEWELET,




Table of Contents

................................................................ 1

\For Safe Operation| ...................................................... 1
\Safety Precautions\ ...................................................... 2
1. Construction and Operation
11 MOdeI COdlng .................................................... 4
1.2 Construction and Operation .................................. 4
2. Specifications .......................................................... 6
3. Installation
31 Cy”nder Adaptor ................................................. 8
32 Connecting Rod ................................................ 9
3.3 Mounting and Anti-rolling Guide ----=--xreereeeeeeeeee 10
34 Plplng .............................................................. 11
35 Compressed Alr ................................................. 11
37 Stroke Contr0| ................................................... 12
38 Tria| Operation .................................................. 12
4. Maintenance and Inspection
41 CheCk Of Lubricating O" ...................................... 12
42 OVGrhaUl and Parts LISt ....................................... 12

L”V”TED WARRANTY ................................................. 15



Precautions

1. This instruction manual describes model HO5CH/HO5CHB Rotating Air Cylinder Standard
Model.

2. Please read this manual carefully and fully understand the procedures for installation,
operation, inspection, and maintenance before operating the rotating cylinder.

3. Ignoring any instructions in this manual may result in a serious accident or machine damage,
leading to injury to the operator or personnel near the machine.

4. Please save this manual and keep it handy at all times.

5. Please contact us (phone and fax numbers are shown below) for information regarding this
manual and the objective product. Another copy of this manual is also available from the

following address:
HOWA MACHINERY, LTD.
MACHINE TOOL ACCESSORIES TEAM
SALES GROUP
CREATIVE ENGINEERING DIVISION

MACHINERY DEPT
1900-1, SUKAGUCHI, KIYOSU, AICHI, 452-8601 JAPAN
Phone : International access code-81-52-408-1254
Facsimile: International access code-81-52-409-3766

6. The values of this manual are described in Sl unit system. Values of former unit system can
be obtained by following calculations.
Pressure 1MPa=10.197kgf/cm?
Torque  1N-m=0.10197kgf-m

For Safe Operation

This manual contains warning messages for safe operation that are indicated by Safety Alert
Symbols. Carefully read and fully understand these messages.
The danger levels of the Safety Alert Symbols are defined below.

A DANGER Indicates an imminently hazardous situation which, if not avoided, will
result in death or serious injury. These warning massages include the
preventive actions those are indispensable to avoid danger.

AWARNING Indicates a potentially hazardous situation which, if not avoided, could
result in death or serious injury. These warning massages include the
preventive actions those are indispensable to avoid danger.

Indicates a potentially hazardous situation which, if not avoided, could
A CAUTION I result in minor injury or machine damage.

It is impossible to predict all hazardous situations that may occur during operation, inspection,
and maintenance of the rotating cylinder under various circumstances.

Accordingly, the warning messages described in this manual do not cover all hazardous
situations.

Also, there are too many operations that cannot or should not be performed using the rotating
cylinder to be completely described in this manual.

We cannot assume any responsibility for damage or accidents caused through operation,
inspection, or maintenance of the rotating cylinder that is not specified in this manual.

-1 -



Safety Precautions

Read and understand the following precautions before using the rotating cylinder, and observe
them during operation.

4\ DANGER I

&= Never stop supplying compressed air during spindle rotation.
?\ Danger by discharge of workpiece.

&= Never operate the selector valve during spindle rotation.

?\ Danger by discharge of workpiece.

b Never enter the spindle cover during spindle rotation.

%Q

Danger of entanglement with rotating section.

Route solenoid valve so as to chuck even if the power is interrupted.
Danger by discharge of workpiece.

Keep the compressed air pressure constant while workpiece is gripped.

¥

Danger by discharge of workpiece.

|AWARN|NG|

O(f-:-} Turn off the power before installation, inspection, and maintenance of
the rotating cylinder.

Danger of entanglement with rotating section.

b Cover the periphery of the rotating cylinder.

%g

Danger of entanglement with rotating section.

Never open the spindle cover during spindle rotation.
Danger by discharge of parts in case of seizure of rotating cylinder.

Keep the speed of the rotating cylinder and the chuck below the upper
limit.

¥

Danger by machine damage or seizure.

Never shock.

K

Danger by machine damage or seizure.




AWARNINGI

Secure mounting bolts to specified torque.

Danger by discharge of workpiece due to loosened or damaged bolts
caused by not using specified tightening torque.

Bolt size and tightening torque
Bolt size M10 M12 M16
Tightening torque  (N-m) 57.9 101 161

Set the air pressure referring to the chuck specifications, and keep it
below the upper limit.

Danger by damage of rotating cylinder or chuck caused by excessive
air pressure.

D

Coat the threaded section of connecting rod with adhesive, and tighten
it with the specified torque.

Danger by discharge of workpiece caused by shortened jaw stroke due
to loose screw.

Adhesive: Use ThreeBond 1344 or equivalent

Tightening torque for connecting rod

Bolt size M12 M16 M20 M24 M27
Tightening torque  (N-m) 25 61 117 209 285

D

Attach a filter in the air pressure supplying line.
Danger by seizure caused by foreign matters included in the rotating

cylinder.
Attach a filter with 5 ¢ m filterability or better in the air pressure
supplying line.

Supply lubricating oil with compressed air.

Using the compressed air, which is not appropriately lubricated may
cause seizure.
Supply lubricative oil corresponding to ISO VG32.

‘f{

Order all parts for this rotating cylinder from Howa machinery, Ltd.

Howa assumes no responsibility for accidents which occur when other
than Howa genuine parts are used. Any and all warranties are void
unless only Howa genuine parts are used.

4\ CAUTION |

\

Use lifting belt when attaching or detaching rotating cylinder.

Danger by dropping of rotating cylinder from your hands. Danger by an
excessive stress causing your lumbar injury.

-3-




1. Construction and Operation

1.1 Model Coding

Model HO5CH/HO5CHB rotating air cylinder is model coded as follows:
HO5CH

— Size|100 - 150 - 175 - 200 - 250 - 300

: Without check valve

B | : With check valve

1.2 Construction and Operation

The rotating air cylinder model HOSCH/HO5CHB is composed of the cylinder, piston, and
distributor. The piston travels axially back forth in the cylinder by the compressed air supplied
from the distributor. The axial movement of the piston is transmitted to the chuck by the
connecting rod connected to the threaded section on the right end of the piston, causing the
jaws to grip and release the workpiece.

The distributor is composed of a distributor shaft that rotates with the cylinder and a distributor
housing that does not rotate. Air that leaks between the distributor housing and the distributor
shaft is used to cool and lubricate the bearings and is then exhausted via the exhaust port.

The total amount of the air that exhausted via the exhaust port and the air that leaks via the port
that is under the pressure to the other port is named as an air leakage. This value noted in the
specifications is important for determining the necessary discharge of the compressor.

Model HO5CHB has a built-in check valve to prevent a sudden drop in internal pressure if a
problem occurs in the air circuit system during spindle rotation. The check valve is mounted in
the distributor shaft that is rotating with the cylinder, the internal pressure can be retained
regardless of leakage from the exhaust port.



Model HO5CH

Cylinder
Piston
Rod cover
Distributor housing o
Distributor shaft
Snap ring |
End cover ‘ ! = EE
Compressed air supply port | “H—r
Exhaust port {éﬁf
Model HO5CHB
Cover
End cap Cylinder
Valve Piston
Snap ring Rod cover
Valve seat a7
Spring
Check valve body ij
Distributor housing
Distributor shaft W: x
— :‘ [
———————%——}ﬁt————f
| ! : B
Snap ring ‘ | || T -
Eng LT HS R E e
nd cover = E JE
i 5 -
Compressed air supply port 03 rE

Exhaust port ij]




2. Specifications

+ Specifications

Series number HO5CH
Specifications 100 150 175 200 250 300
. . 5 Extend 77.0 175.0 238.7 311.0 486.0 701.9
Effective piston area cm
Retract 73.0 170.0 231.7 301.4 473.4 689.3
Piston stroke mm 15 20 25 35
Max. speed r/min 6500 5500 4500 3500
Max. pressure MPa 0.8
Moment of inertiaJ (Note 1) kg m’| 0.010 0.040 0.055 0.090 0.22 0.53
Weight kg 4.4 8.9 104 14.5 25.5 38
Air leakage L/s 0.40 0.55
Note 1. The four times of this value is equivalent to GD?
Series number HO5CH
Symbol 100 150 175 200 250 300
A 1.D. 100 150 175 200 250 300
B 130 186 210 234 290 340
C 105 160 160 160 160 235
D 80 130 130 130 130 200
E h7 65 110 110 110 110 165
F 22.4 25 30 35 40 40
G Max. 32 34 34 54 59 69
Min. 17 19 19 34 34 34
H 7 9 9 9 9 9
J 80 88 88 98 118 138
K 102 102 102 102 125 120
L M10x 15 M10x 15 M10x 15 M10x 15 M12x 175 M16x2
Depth 17 17 17 19 23 27
M1 M12%1.75 M16x2 M16x2 M20 %25 M4 % 3 M27 %3
M2 25 38 38 52 55 55
M4 19 22 26 32 36 36
M5 9 12 15 18 18 18
N 1/4 1/4 1/4 1/4 3/8 3/8
P 42 42 42 42 48 43
Q 20 20 20 20 28 28
T 60 60 60 60 60 60
U 15 15 15 15 20 20
M1
] "E”"‘" wl 0o O m gl@
M5
M2
_’\_I
H 6L




Series number HO5CHB
Specifications 100 150 175 200 250 300
. . 5 Extend 77.0 175.0 238.7 311.0 486.0 701.9
Effective piston area cm
Retract 73.0 170.0 231.7 301.4 473.4 689.3
Piston stroke mm 15 20 25 35
Max. speed r/min 6500 5500 4500 3500
Max. pressure MPa 0.8
Moment of inertia J (Note 1) kg -m?| 0013 | 0043 | 0058 | 0093 | 022 0.53
Weight kg| 63 10.6 12.1 16.2 28.4 40.9
Air leakage L/s 0.40 0.55
Note 1. The four times of this value is eauivalent to GD?.
Series number HO5CHB
Symbol 100 150 175 200 250 300
A I.D. 100 150 175 200 250 300
B 130 186 210 234 290 340
C 105 160 160 160 160 235
D 80 130 130 130 130 200
E h7 65 110 110 110 110 165
F 22.4 25 30 35 40 40
G Max. 32 34 34 54 59 69
Min. 17 19 19 34 34 34
H 7 9 9 9 9 9
J 80 88 88 98 118 138
K 137 133 133 133 159 120
L M10x 15 M10x 15 MI0x15 | MI0x15 | MI12x175 M16x2
Depth 17 17 17 19 23 27
M1 M12x 175 M16x2 M16x2 M20x 25 M24 %3 M27 % 3
M2 25 38 38 52 55 55
M4 19 22 26 32 36 36
M5 9 12 15 18 18 18
N 1/4 1/4 1/4 1/4 3/8 3/8
P 77 73 73 73 82 77
Q 20 20 20 20 28 28
T 59.5 59.5 59.5 59.5 60 60
U] 15 15 15 15 20 20
1w
4,<<, Lﬂ._._ wl ol o @ g]@
51 M5
M2
RisEE
H
G 6-L




3. Installation

The rear end of the spindle to which the rotating cylinder is attached has various configurations.
Here, a typical rear end configuration is shown as an example.

3.1 Cylinder Adaptor

Determine the location for the rotating cylinder, with interference with the lathe body, direction
and position of piping, draft and other necessary factors taken into account. Since the rotating
cylinder is subjected to inertia force resulted from starting, stopping and vibration of the spindle
and cylinder output force, the cylinder adaptor must be rigid enough to overcome these
stresses.

Set the cylinder adaptor to the spindle so that the runout of the face and
CAUTION o , ) .
spigot is 0.005 mm or less. Excessive runout will cause vibration.
Provide a set screw to secure the screw joint.

Fabricate the spigot with a dimensional tolerance of F7 so that the runout when the rotating
cylinder is installed can be corrected.

Since the rotating cylinder has been accurately balanced, balance the adaptor very carefully
without affecting the rotating cylinder balance.

0.005mm

or less @}

Cylinder adaptor

o
O ,,,,,,,,,,,

0.005mm 7 . J

or less @ ]
% Spindle

Tolerance F7




3.2 Connecting Rod

The rotating cylinder output is transmitted to the chuck by via the connecting rod, causing the
jaws to grip and release workpiece. The connecting rod is first screwed into the piston, the
rotating cylinder is installed, and the chuck is connected to the connecting rod.

The connecting rod shall have enough bearing capacity to withstand the maximum thrust
(multiply the piston area by the maximum pneumatic pressure).

AWARNING Completely decrease the piston and the threaded section of the
connecting rod, coat the threaded section of the connecting rod with
adhesive, and tighten it to the specified torque.

Adhesive: Use ThreeBond 1344 or equivalent

Tightening torque for connecting rod

Bolt size M12 M16 M20 M24 M27
Tightening torque  (N-m) 25 61 117 209 285

A wrench flat is to be provided on the connecting rod as close as possible to the piston rod.

A CAUTION I Place a spanner on the wrench flat provided on the piston rod to

withstand the fastening torque for connecting rod. Tightening the
connecting rod holding the cylinder body may result in damage to
internal parts due to fastening torque.

The runout of the tightening surface of the connecting rod to the piston rod should be within
0.020 mm T.I.R. to prevent the excessive inclination of the connecting rod.

0.020mm

or less 2 Connecting Rod
= LA /
= \

' ))

To prevent the excessive inclination due to the dead weight or vibration of the connecting rod,
attach a collar inside the spindle as close as possible to the chuck as shown below.

Spindle

_ _ Conecting Rod
Rotating Cylinder Coller

Piston Rod =

dl Wrench Flat é \%\/
o
/ ; iﬁﬂ < /)
y U j
1

Conecting Rod

a
L~

Spanner




3.3 Mounting and Anti-rolling Guide

What is most important in accomplishing the piping work is that the rotating cylinder must be
protected from excessive stress.

A CAUTION I The resistance of the bearing will cause a slight amount of torque on the
distributor when the rotating air cylinder rotates at high speed.

If steel piping is used or the distributor is fixed to the lathe in order to

compensate the reactive force caused by this torque, excessive force

will be applied to the rotating cylinder, and will lead to problems.

Use flexible hose for the piping and use a fork with some margin as

shown below for the anti-rolling guide of the distributor.

The runout of the cylinder periphery should be 0.015 mm or less.

|A WARNING I Secure the mounting bolts.
Bolt size and tightening torque

Bolt size M10 M12 M16
Tightening torque  (N-m) 57.9 101 161
0.015mm

e,
FoT}

-10 -



3.4 Piping

Two compressed air supply ports of Rc1/4 or Rc3/8 and exhaust ports of M5 are provided on
the rotating cylinder distributor.

The air leakage, which is shown in the specification table, comes out from the exhaust port in
the normal condition. But depending on the condition of the compressed air, the drops of water
mixed with oil may leak out. In this case, lead the piping to the place where moisture doesn't
cause any trouble.

Arrow marks are carved those are showing the direction of piston movement when compressed
air is supplied to the port that is located nearby the each of arrow marks.

Thoroughly remove any contaminant from the inside of the pipe before
WARNING | | , o N \

installing the pneumatic circuit. Contamination may cause seizure of the
rotating cylinder. To keep the performance of the rotating cylinder, attach
a filter with 5 y m filterability or better in the pressure supplying line.

3.5 Compressed Air

To operate a piston at the necessary speed, choose the compressor, the size of piping and the
air control unit with enough capacity.

The necessary supply of compressed air is obtained by following calculation.

Q : The necessary supply of COmMpPressed air.-««===« = (L/min)[A.N.R.]
g : The air consumption which the 1 round-trip of the piston takes. =x=r=r=rrerererarerrenanan. (L)IA.N.R.]
t: The processing cycle time.
(The time from the clamping to the removal of the workpiece after machining.) ------ (min)
a : The air leakage of the diStributor. ===-«xrrrsrsrrrrrrrrr (L/min)[A.N.R.]
P : The operating @ir PreSSUrE. ==x«rxxe srre e (MPa)
N : The number of the cylinders to use at the same time.
@ Single use @ Multiple use
Q>+a+10 Q>Nx({+a+10)

Ex. Single use of HO5CH200.
From the specification table.
Extend side of effective piston area----- 301.4 cm? Piston stroke:----- 20 mm (=2cm)

Retract side of effective piston area----- 311.0 cm? Air leakage--+---+-+ 0.4 L/sec [AN.R]

P=0.5MPa t=2 min.
_ 0.5+0.1013 1
g=(301.4x2+311.0x2) X 01013 W

a=0.4xX60=24.0 (L/min) [AN.R]

=7.3 (L) [ANR]

From the formula @

Q=7—;’ +24.0+10=37.7 (L/min) [AN.R]

In a rotating air cylinder, compressed air has a role not only to operate the piston by required
speed, but also to cool and lubricate the bearings. Using the compressed air, which is not clean
and not appropriately lubricated may cause abrasion of various parts and extremely shortened
product life.
Use a filter with 5 u m filterability or better, and ISO VG32 or equivalent as lubricating oil.
Recommended oil types are :

Daphne Super Multi Oil 32 Diamond Lub RO 32

Mobil DTE (Light) Shell Tellus Oil 32

Esso Teresso 32

-1 -



3.6 Stroke Control

If the plunger stroke of the chuck is shorter than the piston stroke of the rotating cylinder, the
latter may be adjusted to the former.
Contact us before adjusting the stroke.

3.7 Trial Operation

1) Confirm that the tightening force of the installation bolts is sufficient.

2) Set the air pressure at 0.1~0.2MPa to confirm there is no problem in the operation. Then,
gradually raise the pressure to the maximum pressure while checking for air leakage and
abnormalities in each part.

3) Rotate the spindle at 200 to 300 r/min, and gradually raise the speed while checking for
vibration and abnormal sound in each part.

rotation.

AWARNINGI Take care not to approach or touch the rotating section during spindle

4. Maintenance and Inspection

4.1 Check of Lubricating Oil

Compressed air mixed with oil is used to cool and lubricate the bearings. Therefore, always
watch the oil level of the lubricator and the dirtiness of the filter.
Refer the user's manual to inspect the lubricator and air filter.

4.2 Overhaul and Parts List

The rotating cylinder will remain in excellent operating condition for many years as long as it is
properly installed and operated with clean and appropriately lubricated compressed air. If failure
should occur for any reason, disassemble the rotating cylinder and replace defective parts if
necessary.

A CAUTION Overhaul the seal and parts of the rotating cylinder in detail when the
actuation of the piston reaches to every 250,000 strokes.

If the wear of the seal or damage of the part is found, replace it (them).

Y Decompression of the cylinder

As model HO5CHB has check valves, decompress the inside pressure before disassembile.
1) Operate the piston alternatively, reducing the supplying pressure in each stroke.

2) Remove the plug (A) to decompress the inside pressure.

-12 -



Y Disassembling procedure for rotating cylinder
1) Remove the mounting bolts and detach the rod cover (B) from the cylinder(C).
2) Extract the piston (D).

% Disassembling procedure for distributor

Distributor assembly can be detached without remove the cylinder body from the machine. In
this case, be sure to decompress the inside pressure before operation.

1) Remove the mounting bolts and pull the distributor assembly (E) out of cylinder (C).

2) Remove the mounting bolts and it detach the end cover (F).

3) Remove the snap ring (G).

4) Pull out the distributor housing (H) with bearings (7), (8) using a gear puller.

ycDisassembling procedure for check valve

1) Remove the mounting bolts and remove the cover (l) sliding it to backward.

2) Push the end cap (J) and push the end cap (K) out form the opposite side.

3) Push the check valve body (L) to push the end cap (J) and check valve body (L) out.
4) Remove the snap ring (M) and pull the valve (N) out from the check valve body (L).

Y Note in assembling procedure
Assembly is to be carefully carried out not to tangle dust to the each parts, and apply grease
sufficiently.

Model HO5CH

-13-



Model HO5CHB

Y

'_l_'

i

T _'\_“
|

PY

27

8
Eﬁ

||‘
L

SIS

YParts list
HO5CH HO5CHB

No. Part Name 100 150 175 200 250 300 Q'ty
1 PNY packing PNY-22.4 | PNY-25 PNY-30 PNY-35 PNY-40 1
2 | Oring P14 P15 P20 P25 1
3 | Oring G30 G35 G45 1
4 | Oring P90 P140 P160 P185 P235 P285 1

. AS568 AS568 AS568 AS568

5 | Oring G95 G145 165 169 177 277 1
6 | Oring S11.2 (NOK) S15 (NOK) 2
7 | Ball bearing 60/22 LLU 6005UU P6 1
8 | Ball bearing 6004UU P6 6005UU P6 1
9 | Oring P7 P9 2 X
10 | Oring P18 P21 3 X
11 | Oring S12 (NOK) S14 (NOK) 2 X%
12 | Oring S20 (NOK) S22 (NOK) 2 X%

Note1, "" marked parts use model HO5CHB only

-14 -




LIMITED WARRANTY

Seller warrants its products to be manufactured in accordance with published
specifications and free from defects in material and/or workmanship.

Seller, at its option, will repair or replace any products returned intact to the factory,
transportation charges prepaid, which seller, upon inspection, shall determine to be
defective in material and/or workmanship. The foregoing shall constitute the sole remedy
for any breach of seller's warranty.

Seller makes no warranties, either express or implied, except as provided herein,
including without limitation thereof, warranties as to marketability, merchantability,
for a particular purpose or use, or against infringement of any patent. In no event
shall seller be liable for any direct, incidental or consequential damages of any
nature, or losses or expenses resulting from any defective product or the use of
any product.

20150417

-15-



